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H
Contract No: / \‘02'/ | - Work Package:
// 7 :
TO: KHATIB &4LAM| | TRANS. NO: TH01-PH1-ACC-KAA-MAT-ARCH-5726
FROM: AL-ARIF CONTRACTING CO. DATE:16/08/2020
ATTN: ENG.AHMED ABULAZM | CIREF: 0
WE ARE SENDING: SUBMITTED FOR: ACTION TAKEN:
[]  Documents !U’ Approval '] | A-Approved
| ; i . ' [ ' B -Approved as noted,
[ ' brawings/Sketch | ' Review & Comments | | incomnrate Commante
L] | PREQ. ' [] As Requested e Approved with Comments,
[] ' Change Order [] | Information / Records Only \ - Revise & Re-submit
[]  Letter ' [[] | For Necessary Action ' [] ' D-Rejected
] invoice [] | other: | 1| N- Noted
SHD ; !
[ 1 BOQ/Specification . SENT VIA: | [ | R- Reviewed as Compliant
' § | [ ]| S-Reviewed as Noted,
] MATRIAL SUBMITTAL | Attached L 1 ieenmmrabs somvarmnts
' '] | T-Reviewed with comments,
; ] | Separate Cover ' Revise & Re-submit
Ip:f;m ﬁ:ﬁ)mittal cfBocument Egv Date 1 Description of Submittal or Document Title f Copies
| " BUILDING: A59-60-61
THO1-PH1-ACC-KAA- MAT- Polystyrene Skirting From Arch Deco Gym Areas {Client .
T ArcHs726 00 | 1610812020 | yproval attached) s
Sample attached
Supplier Arch Deco .
——
Response: *Approval Status*: & \é \
s N
I;Ie;n Submltt;L:rN[:’ocument Rev Date Description of Submittal or Document Title Status
e e e P e . e - . e e . -;u_u——“77—ﬁ-- -—--——%
D

Sender Name: 0 WMD) FOTEAD ,/ v

.!: by énder_

*Legends: A- Approved B- Approved As Noted, Incorporate Comments C- Approved With Comments, Revise & Resubmit D- Rejected
R- Reviewed As Compliant S-Reviewed As Noted, Incorporate Comments T-Reviewed with comments, Revise & Resubmit N- Noted

Page 1 of 1 Doc./Form No: PSA-883-PP-02-05-FM Rev.00
Revision Date: 29-Sep-10
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lﬂiﬁff , oM/ AL-ARIF CONTRACTING CO. 1261 | /2
TITLE: BUILDING: A59-60-61 - SUBMITTAL NO: THO01-PH1-ACC-KAA-ARCH-5726
Polystyrene Skirting From Arch Deco
Gym Areas (Client approval
attached)
TO: KHATIB & ALAMI | DATE:16/08/2020
FROM: AL-ARIF CONTRACTING CO ACC __REVISION NO: 0
ATTN: (ENG. HESHAM ALI) ' CIREF: 0
MATERIAL SUBMISSION DESCRIPTION
Discipline:  ARCH
BUILDING: A59-60-61
Description of Material Polystyrene Skirting From Arch Deco Gym Areas (Client approval
_attached)
Specification / Control Document Reference
Manufacturer (Name & Address) SHANGHAI INTCO INDUSTRIES CO. LTD
Supplier / Local Agent Arch Deco

Description of Attachments

Description of Samples Sample ( Client approval attached )
Specification Comparison Sheet

Comparison in case of Alternative Submittal

Submitted By Contractor’s Rep.: ) ENG.AHMED FOUAD Signature:
PROJECT MA_I*_JAGEM_ENT CONSULTANT'S REVIEW

Name: Signature: Date;

CLIENT’S (Athakher) COMMENTS (optional)

(For additional comments attach Submittal Review Comments form Ref PSA- where applicable)

Name: Signature: Date:

SUPERVISION CONSULTANT'S COMMENTS

I:l A-Approved E] B- Approved As Noted, Work with Material I:I C-Approved with Comments Work I_—_I D- Rejected
May Proceed Subject to Incarporation of with Material May NOT Proceed,
Comments & Resubmittal within ... days Revise & Resubmit.

(For additional comments attach Submittal Review Comments form Ref.PSA- where applicabie)

DATE RECEIVED: _ ' DATE RETURNED: ik

SUPERVISION CONSULTANT RESIDENT ENGINEER’S SIGNATURE
For & On behalf of /Insert Name of Supervision Consultant

Document No: PSA-883-PP-02-07-FM Rev.0
Revision Date: 15-Mar-2011
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TEST REPORT

No. : SHMR120301587
Date : Mar.23,2012
Page: 1of 3

SHANGHAI INTCO INDUSTRIES CO. LTD
1299, HUBIN RD,FENGXIAN,SHANGHAI,P.R.CHINA 201417

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name :  PS SKIRTING BOARD

Sample No. : SHMR120301587

SGS Ref. No. :  SP120300997

Manufacturer © SHANGHAI INTCO INDUSTRIES CO. LTD

Test Required : Flammability

Ref. standard : UL 94 Ed.5 Oct 29, 1996 Revision Oct 21, 2010 section 8
Date of Receipt : Mar.12,2012

Test Period : Mar.12,2012 to Mar.23,2012

Test result(s) . For further details, please refer to the following page(s)

Rk To be Continuedt-ttaan.

Signed for SGS-CSTC Standards
Technical Services (Shanghai) Co., Ltd

P eheaom Zw
Peteson Zhang

Authorized signatory

This document is issl:md by the Company subjecl 10 its General Conditions of Service printed overlea, available on request or accessible at hitp://www.sgs com/terms_and_condit 1
Rim and.for electronic format documants,subject to Terms and Conditions for Electronic Documents al www.sgs.com/lerms e-document him. Altention is drawn to the limitation of
liabils g==—tegqlion and jurisdiclion issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
prEoAtd: B within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this documant does not exonerate parties to a transaction
NN ghts and oblrgallqns under the transaction documents. This document cannot be reproduced exceptin full, without prior written approval of the Company.
e\ forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
&\ resuils shown in this test report refer only lo the sample(s) tested and such sample(s) are retained for 30 days only.

SHMR 052374

" buling No 63 Bieck 1153 Kangao EastPoad Puerg Deiit, Shangha, O 201319 t (86-21) 61196300  f(85-21)68183920 Wiw.cn.sgs.com
i - B - ESARRIESR1150560909 A 201319 t (86-21) 61196300  f(86-21)68183920 e sgs.china? sgs.com
]

Member of the SGS Group (SGS SA)



TEST REPORT

No. : SHMR120301587
Date : Mar.23,2012
Page: 2of 3

Sample Description: Brown board
Specimen: 125mmx13mmx5.59mm
Test Result:

: Conditioning 23+2°C, 50+5%RH, 48h 70£2°C, 168h
Sample No. BEAERE LTI EAERE RS BE

Afterflame time after first

9.1 34 | 10|95 | 74 | 27 | 10 | 10 19 | 65
application (t;,s)

Afterflame time after second
- # 10 | 44 | 78 | 10 | 39 | 1.0 | 32 | 4.4 28 1 1.7
application (t;,s)

Afterglow time after second
28710 (10 |258|114| 38 | 10 | 1.0 | 1.0 | 89
application (ti,s)

Afterflame or afterglow of any
No No No No No No No No No No

specimen up to the holding clamp
L_Ignition of the cotton indicator No | No | No | No | No | No | No | No | No | No
Classification: V-0

Note: According to UL 94 Ed.5 Oct 29, 1996 Revision Oct 21, 2010 section 8, material classifications are
specified as follows:

= Criteria classification V-0 V-1 V-2
: Afterflame time for each individual specimen t; or t, <10s <30s <30s
Total after flame time for any condition set (t, plus t, for the 5 specimens) =50s <250s =250s

tithenticily o

Afterflame plus afterglow time for each individual specimen after the
_ <30s <60s <60s
second flame application(t,+ t3)

check the

Afterflame or afterglow of any specimen up to the holding clamp No No No
Cotton indicator ignited by flaming particles or drops No No Yes

Attention: Te

e e To bE conﬁnuednant*itt

This document is issued by the Company subject ta its General Conditions of Service printed overleal, available on request o accessible at hitp://www.sgs.com/terms_and_conditions,
him and.for electranic format documents, subject to Terms and Conditions for Electronic Documants at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of
liability_laesmrification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herean reflects the Company’s findings at the lime of
0 BB within the limits of Client's instructions, if any. The Company's sole responsibility is o its Client and this decument does not exonerate parties to a transaction
PNN'ghts and obligations under the 1 ion di . This d ntcannctbe reproduced except in full, without prior written approval of the Company.
eiglon, lorgery or falsification of the or app of this d is unlawful and offenders may bo prosecuted to the fullest extent of the law.
p results shown in this test report refor only to the sample(s) tested and such samplo(s) are relained for 30 days only.

SHMR 032413

8 buiding No 3 Biock 1159 Kanggan Exst Road, Pudomg Diskit Stanch, Chea 201319 t (86-21) 61196300 f (€6-21) 68183920 WWW.CN.595.com
i - B - BRI 115956098848 Ef4: 201319 t (86-21) 61195300 f (86-21) 68183920 @ sgs.chinad sgs.com
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Member of the SGS Group (SGS SA)



TEST REPORT

No. : SHMR120301587
Date : Mar.23,2012
Page: 3of 3

Sample Photo:

o ek e EI"Id Of feport e ok

This document is issued by the Company subject lo its General Conditions of Service printed overleal, available on request or accessible at hiip:/iwww.sgs.comflerms_and_condilions.

him and.for electronic format documents subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document htm. Attention is crawn to the limitation of
labili d Qiion and jurisdiction issues defined therein, Any holder of this document is advised that information contained hereon feflects the Company’s findings at the time of
B ithin the limits of Clienl’s instructions, if any. The Company’s sole responsidility is to its Client and this document does not exonerate parties lo a transaction
ENYights and obligati underthe iond ts. This document cannol be reproduced except in full,without prior written approval of the Company.
2lpn. forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

p rosults shown in this test report refer anly to the sample(s) tested and such sample(s) are retained for 30 days cnly.

SHMR 052414
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